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Applicant . Jackery Inc.

Address . 48531 Warm Springs Blvd 408 Fremont, CA 94539-7793

The submitted sample and sample information was/were submitted and identified by/on the behalf
of the client

Sample Name . Jackery Explorer 2000 Pro

Test Model No. . JE-2000A

Manufacturer . Shenzhen Hello Tech Energy Co., Ltd.

Trade Mark . Jackery

Country of Destination . USA

Sample Received Date . Jan. 25, 2022, Feb. 26, 2022

Testing Period : Jan. 25, 2022 to Mar. 03, 2022

Executive Summary:

Test Request

California Proposition 65 Settlements:

- Total Lead content

- Total Cadmium content

- Phthalates content

For chemical test, the tested component(s) is/are identified by the applicant.

Test Result(s): Please refer to the following page(s).
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Tested Sample/Part Description:

1# Translucent plastic lampshade + black inner plastic + transparent plastic plate mixed
2 Silvery metal electrical contact

3# Orange plastic shell + orange plastic shell + orange plastic wire sleeve mixed

4#  Black rubber stopper + black rubber stopper + Orange rubber feet mixed

5# Black plastic shell + orange plastic shell + orange plastic shell mixed

6  Silvery metal contact plate

7  Silvery metal socket

Test Result(s):

€4 Total Lead content

With reference to California proposition 65 settlements, method(s) CPSC-CH- E1001-08.3/
CPSC-CH-E1002-08.3 were used and total Lead content was determined by ICP-OES.

Lead content in other materials:

Result ad
Teied Itemn Unit (mg/kg) o MDL/k sze_rencellljmlt
nit (m nit (m
Yo : R (mg/kg) (mg/kg)
Total Lead (Pb) N.D. 70 N.D. 2 100
Result e
Tested Item Unit (mg/kg) 0 _tMDL/k Rtlaje.rte?ce/tm)nt
nit (m nit (m
E. £ (mg/kg) g/kg
Total Lead (Pb) N.D. N.D. 2 100
Result i
Tested ltem Unit (mg/kg) : MDL Refe_rence Limit
5 e Unit (mg/kQg) Unit (mg/kQg)
Total Lead (Pb) 26 N.D. 2 100
Shenzhen Anbotek Compliance Laboratory Limited AB-RHS-03-a

* Capuntilplngc Sl g | e



Anbotek

Product Safety

Test Report
Report No.: 18300RC20047401 Date: Mar. 04, 2022 Page 3 of 8

€ Total Cadmium content
With reference to California proposition 65 settlements, methods EPA 3052:1996, EPA 3050B:1996 and
US EPA 6010D:2018 were used and Total Cadmium(Cd) content was determined by ICP-OES.

Result o
Tested Item Unit (mg/kg) ! _MDL/k thfe.rence/tumn
nit (m nit (m
1# 5 34 (mg/kg) (mg/kg)
Total Cadmium(Cd) N.D. N.D. N.D. 2 300
Result
Tested Item Unit (mg/kg) Ui * Ze.rtence/klmn
nit (m nit (m
4 54 (mg/kg) (mg/kg)
Total Cadmium(Cd) N.D. N.D. 2 300
Result >
Tested ltem Unit (mg/kg) _ MDL Refe.rence Limit
6 - Unit (mg/kg) Unit (mg/kg)
Total Cadmium(Cd) N.D. N.D. 2 300

¢ Phthalates content
With reference to California Proposition 65 settlements, method CPSC-CH-C1001-09.4 was used and

phthalates were determined by gas chromatograph with mass spectrometer (GC-MS).

Result
Tested Item(s) % MDL Reference limit

% %
Phthalates 1# 3#
Di-2-ethylhexyl Phthalate (DEHP) N.D. N.D. 0.0050 0.1
Dibutyl Phthalate (DBP) N.D. N.D. 0.0050 0.1
Benzylbutyl Phthalate (BBP) N.D. N.D. 0.0050 0.1
Diisononyl Phthalate (DINP) N.D. N.D. 0.0050 0.1
Diisodecyl Phthalate (DIDP) N.D. N.D. 0.0050 0.1
Di-n-hexyl Phthalate (DnHP) N.D. N.D. 0.0050 0.1
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Result
Tested Item(s) % MDL Reference limit
% %
Phthalates 4# 5#
Di-2-ethylhexyl Phthalate (DEHP) N.D. N.D. 0.0050 0.1
Dibutyl Phthalate (DBP) N.D. N.D. 0.0050 0.1
Benzylbutyl Phthalate (BBP) N.D. N.D. 0.0050 0.1
Diisononyl Phthalate (DINP) N.D. N.D. 0.0050 0.1
Diisodecyl Phthalate (DIDP) N.D. N.D. 0.0050 0.1
Di-n-hexyl Phthalate (DnHP) N.D. N.D. 0.0050 0.1
Note:

-MDL = Method Detection Limit

-N.D. = Not Detected (<MDL)

-mg/kg = ppm = parts per million

-%= Percentage by weight

-#=According to the applicant's request, the admixture of specimen 1/3/4/5 are tested as a whole. The
testing results of specimen 1/3/4/5 may be different from that of any sole material in specimen 1/3/4/5.
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Photograph of Sample
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*kkkk End Of Report *kkkk

The test report is effective only with both signature and specialized stamp. The result(s) shown in this report refer only

to the sample(s) tested. Without written approval of Anbotek, this report can’t be reproduced except in full.
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